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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility
to ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL’s laboratory quality assurance procedures are in compliance with the ISO Guide 17025 requirements,
and accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer, so it is manufacturer’s responsibility to
ensure that the apparatus meets the essential requirements in all the possible configurations as
representative of its intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/ltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.
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1. CERTIFICATION

Equipment : AC1200 Whole Home Mesh Wi-Fi System

Brand Name : tp-link

Test Model : Deco M4R

Series Model : N/A

Applicant : TP-Link Technologies Co., Ltd.

Manufacturer : TP-Link Technologies Co., Ltd.

Address . Building 24 (floors 1,3,4,5) and 28 (floors1-4) Central Science and Technology

Park,Shennan Rd, Nanshan, Shenzhen,China
Date of Test : Jun. 15, 2018 ~ Sep. 17, 2018
Test Sample : Engineering Sample No.: D180604963
Standard(s) : FCC Partl5, Subpart E(15.407) / ANSI C63.10-2013

The above equipment has been tested and found compliance with the requirement of the relative
standards by BTL Inc.

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
BTL-FCCP-2-1806C057) were obtained utilizing the test procedures, test instruments, test sites
that has been accredited by the Authority of NVLAP according to the 1ISO-17025 quality
assessment standard and technical standard(s).

Test results included in this report is only for the RLAN 5GHz UNII-1 & UNII-3 part.

Report No.: BTL-FCCP-2-1806C057 Page 6 of 352
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2. SUMMARY OF TEST RESULTS
Test procedures according to the technical standard(s):
FCC Part15, Subpart E(15.407)
Stgndqrd(s) Test Item Judgment Remark
ection
15.207 AC Power L_mg Conducted PASS
Emissions
15.407(a) Spectrum Bandwidth PASS
15.407(a) Maximum Output Power PASS
15.407(a) Power Spectral Density PASS
15.407(a) Radiated Emissions PASS
15.407(b) Band Edge Emissions PASS
15.407(qg) Frequency Stability PASS
15.203 Antenna Requirements PASS

Note:

(1) “N/A” denotes test is not applicable in this test report.

Report No.: BTL-FCCP-2-1806C057
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2.1 TEST FACILITY

2.2 MEASUREMENT UNCERTAINTY
The measurement uncertainty figures shall be calculated according the methods described in
the ETSI TR 100 028 and shall correspond to an expansion factor (coverage factor) k=1.96 or
k=2(which provide confidence levels of respectively 90% and 95.45% in the case where the
distributions characterizing the actual measurement uncertainties are normal (Gaussian)).
Measurement Uncertainty for a Level of Confidence of 95 %, U=2xUc(y).

A. Conducted Measurement:

The BTL measurement uncertainty as below table:

The test facilities used to collect the test data in this report is at the location of No.3,Jinshagang
1st Road, Shixia, Dalang Town, Dongguan, Guangdong, China.
BTL's test firm number for FCC: 854385

BTL's designation number for FCC: CN5020

Test Site | Method Measurement Frequency Range U, (dB)
DG-C02 | CISPR 150 KHz ~ 30 MHz 2.32
B. Radiated Measurement:
. Measurement Frequency Ant.
Test Site | Method Range H/V U, (dB)
9 kHz~30 MHz V 3.79
9 kHz~30 MHz H 3.57
30 MHz~200 MHz V 3.82
30 MHz~200 MHz H 3.60
200 MHz~1,000 MHz V 3.86
DG-CBO3 | CISPR 200 MHz~1,000 MHz H 3.94
1 GHz~18 GHz Vv 3.12
1 GHz~18 GHz H 3.68
18 GHz~40 GHz V 4.15
18 GHz~40 GHz H 4.14

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into
account to declare the compliance or non-compliance to the specification.

Report No.: BTL-FCCP-2-1806C057

Page 8 of 352



3L

3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment AC1200 Whole Home Mesh Wi-Fi System
Brand Name tp-link

Test Model Deco M4R

Series Model N/A

Model Difference(s) N/A

Software Version 1.0.0

Hardware Version 1.0

Product Description

Operation Frequency

UNII-1: 5150 MHz ~ 5250MHz
UNII-3: 5725 MHz ~ 5825MHz

Modulation Technology

OFDM

Bit Rate of Transmitter

866 Mbps

Output Power (Max.)for UNII-1_
Non-Beamforming

802.11a: 26.85dBm
802.11n(20M): 26.52dBm
802.11n(40M): 25.69dBm
802.11ac(20M): 26.51dBm
802.11ac(40M): 25.71dBm
802.11ac(80M): 20.83dBm

Output Power (Max.)for UNII-3_
Non-Beamforming

802.11a: 26.96dBm
802.11n(20M): 26.76dBm
802.11n(40M): 26.93dBm
802.11ac(20M): 26.81dBm
802.11ac(40M): 26.93dBm
802.11ac(80M): 26.94dBm

Output Power (Max.)for UNII-1_

Beamforming

802.11n(20M): 26.37dBm
802.11n(40M): 25.62dBm
802.11ac(20M): 26.34dBm
802.11ac(40M): 25.64dBm
802.11ac(80M): 20.65dBm

Output Power (Max.)for UNII-3_

Beamforming

802.11n(20M): 26.60dBm
802.11n(40M): 26.65dBm
802.11ac(20M): 26.51dBm
802.11ac(40M): 26.65dBm
802.11ac(80M): 26.56dBm

Power Source

DC voltage supplied from AC/DC adapter.

Model: T120120-2B4

Manufacturer: TP-Link Technologies Co., Ltd.

Power Rating

I/P: 100-240V~ 50/60Hz 0.4A  O/P: 12V--—-1.2A

Report No.: BTL-FCCP-2-1806C057
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Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the
user's manual.

2. Channel List;

802.11a
802.11n(20 MHz)
802.11ac(20 MHz)

802.11n(40 MHz)
802.11ac(40 MHz)

802.11ac(80 MHz)

UNII-1 UNII-1 UNII-1
Frequency Frequency Frequency

Channel (MHz) Channel (MH2) Channel (MHz)

36 5180 38 5190 42 5210

40 5200 46 5230

44 5220

48 5240

802.11a

802.11n(20 MHz)
802.11ac(20 MHz)

802.11n(40 MHz)
802.11ac(40 MHz)

802.11ac(80 MHz)

UNII-3 UNII-3 UNII-3
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
149 5745 151 5755 155 5775
153 5765 159 5795
157 5785
161 5805
165 5825
3. Antenna Specification:
Ant. Brand Model Name Antenna Type | Connector Gain(dBi)
1 N/A N/A PCB N/A 0.89
2 N/A N/A PCB N/A 0.91
Note:

(1) This EUT supports MIMO 2X2, any transmit signals are correlated with each other, so
Directional gain =10log[(10%"%°+10%%%+...10°"?°)%/N]dBi, that is Directional gain
=10log[(10%89%°+10%972%)2/N]dBi=3.91.

(2) Beamforming Gain: 3.01dBi, so Directional gain=3.01+0.91=3.92.

Report No.: BTL-FCCP-2-1806C057
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Operating Mode

TX Mode

2TX

802.11a

V (ANT 1+ANT 2)

802.11n(20 MHz)

V (ANT 1+ANT 2)

802.11n(40 MHz)

V (ANT 1+ANT 2)

802.11ac(20 MHz)

V (ANT 1+ANT 2)

802.11ac(40 MHz)

V (ANT 1+ANT 2)

802.11ac(80 MHz)

V (ANT 1+ANT 2)

Report No.: BTL-FCCP-2-1806C057
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3.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description

Mode 1 TX A Mode / CH36, CH40, CH48 (UNII-1)
Mode 2 TX N20 Mode / CH36, CH40, CH48 (UNII-1)
Mode 3 TX N40 Mode / CH38, CH46 (UNII-1)

Mode 4 TX AC20 Mode / CH36, CH40, CH48 (UNII-1)
Mode 5 TX AC40 Mode / CH38, CH46 (UNII-1)

Mode 6 TX AC80 Mode / CH42 (UNII-1)

Mode 7 TX A Mode / CH149,CH157,CH165 (UNII-3)
Mode 8 TX N20 Mode / CH149,CH157,CH165 (UNII-3)
Mode 9 TX N40 Mode / CH151,CH159 (UNII-3)

Mode 10 TX AC20 Mode / CH149,CH157,CH165 (UNII-3)
Mode 11 TX AC40 Mode / CH151,CH159 (UNII-3)
Mode 12 TX AC80 Mode / CH155 (UNII-3)

Mode 13 TX Mode

test as following:

The EUT system operated these modes were found to be the worst case during the pre-scanning

For Conducted Test

Final Test Mode

Description

Mode 13

TX Mode

Report No.: BTL-FCCP-2-1806C057
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For Radiated Test
Final Test Mode Description
Mode 1 TX A Mode / CH36, CH40, CH48 (UNII-1)
Mode 2 TX N20 Mode / CH36, CH40, CH48 (UNII-1)
Mode 3 TX N40 Mode / CH38, CH46 (UNII-1)
Mode 4 TX AC20 Mode / CH36, CH40, CH48 (UNII-1)
Mode 5 TX AC40 Mode / CH38, CH46 (UNII-1)
Mode 6 TX AC80 Mode / CH42 (UNII-1)
Mode 7 TX A Mode / CH149,CH157,CH165 (UNII-3)
Mode 8 TX N20 Mode / CH149,CH157,CH165 (UNII-3)
Mode 9 TX N40 Mode / CH151,CH159 (UNII-3)
Mode 10 TX AC20 Mode / CH149,CH157,CH165 (UNII-3)
Mode 11 TX AC40 Mode / CH151,CH159 (UNII-3)
Mode 12 TX AC80 Mode / CH155 (UNII-3)

Note:

(1) For radiated 30 MHz to 1000 MHz test, the 802.11a mode is found to be the worst case and

Report No.: BTL-FCCP-2-1806C057
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Non-Beamforming

3.3 TABLE OF PARAMETERS OF TEST SOFTWARE SETTING

During testing channel & power controlling software provided by the customer was used to
control the operating channel as well as the output power level. The RF output power selection
is for the setting of RF output power expected by the customer and is going to be fixed on the
firmware of the final end product

UNII-1
Test Software Version QRCT
Frequency (MHz) 5180 5200 5240
A Mode 22 24 24
N20 Mode 22 24 24
AC20 Mode 215 24 24
Frequency (MHz) 5190 5230
N40 Mode 18.5 22.5
AC40 Mode 19 22.5
Frequency (MHz) 5210
AC80 Mode 18
UNII-3
Test Software Version QRCT
Frequency (MHz) 5745 5785 5825
A Mode 25 25 25
N20 Mode 25 25 25
AC20 Mode 25 25 25
Frequency (MHz) 5755 5795
N40 Mode 24 24
AC40 Mode 24 24
Frequency (MHz) 5775
AC80 Mode 22

Report No.: BTL-FCCP-2-1806C057
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With Beamforming

UNII-1
Test Software Version QRCT
Frequency (MHz) 5180 5200 5240
N20 Mode 22 24 24
AC20 Mode 215 24 24
Frequency (MHz) 5190 5230
N40 Mode 18.5 22.5
AC40 Mode 19 22.5
Frequency (MHz) 5210
AC80 Mode 18
UNII-3
Test Software Version QRCT
Frequency (MHz) 5745 5785 5825
N20 Mode 25 25 25
AC20 Mode 25 25 25
Frequency (MHz) 5755 5795
N40 Mode 24 24
AC40 Mode 24 24
Frequency (MHz) 5775
AC80 Mode 22

Report No.: BTL-FCCP-2-1806C057 Page 15 of 352
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3.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

—— — —

EUT

1 EUT
Adapter

AC 100-240V

—— e —

b1
2

Notebook
A

3.5 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test
configuration during the tests.

Item Equipment Mfr/Brand Model/Type No. FCCID Series No.
A Notebook Lenovo G410 N/A N/A
Item Shielded Type Ferrite Core Length Note
1 NO NO 1.5m DC Cable
2 NO NO 10m RJ45 Cable

Report No.:
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4. EMC EMISSION TEST
4.1 CONDUCTED EMISSION MEASUREMENT

4.1.1 POWER LINE CONDUCTED EMISSION (Frequency Range 150 kHz-30 MHz)

o Conducted Limit (dBpV)
Frequency of Emission (MHz) :
Quasi-peak Average
0.15-0.50 66to 56* 56 to 46*
0.50-5.0 56 46
5.0-30.0 60 50

Note:
(1) The tighter limit applies at the band edges.

(2) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Insertion Loss + Cable Loss + Attenuator Factor(if use)
Margin Level = Measurement Value - Limit Value

The following table is the setting of the receiver

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz

4.1.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipment powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item -EUT Test Photos.

4.1.3 DEVIATION FROM TEST STANDARD
No deviation

Report No.: BTL-FCCP-2-1806C057 Page 17 of 352
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4.1.4 TEST SETUP

Vertical Reference
/ Ground Plane /Test Receiver

——— 1
EUT Mgggg
]

40cm

80cm ‘
|

LISNh ‘
o Ll [l

N T
\ Horizontal Reference
Ground Plane

Note: 1.Support units were connected to second LISN.

2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

4.1.5 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.

The EUT was programmed to be in continuously transmitting/TX Mode mode.

4.1.6 EUT TEST CONDITIONS
Temperature: 25°C  Relative Humidity: 53% Test Voltage: AC 120V/60Hz

4.1.7 TEST RESULTS
Please refer to the Appendix A.

Remark:

(1) All readings are QP Mode value unless otherwise stated AVG in column of"Note . If the QP
Mode Measured value compliance with the QP Limits and lower than AVG Limits, the EUT
shall be deemed to meet both QP & AVG Limits and then only QP Mode was measured,
but AVG Mode didn‘t perform. In this case, a “ * ” marked in AVG Mode column of
Interference Voltage Measured.

(2) Measuring frequency range from 150kHz to 30MHz.

Report No.: BTL-FCCP-2-1806C057 Page 18 of 352
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4.2 RADIATED EMISSION MEASUREMENT

4.2.1 RADIATED EMISSION LIMITS

limit in the table below has to be followed.

In case the emission fall within the restricted band specified on 15.205(a), then the 15.209(a)

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(kHz) 300
0.490~1.705 24000/F(kHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3
Frequencies o Equivalent Field Strength
EIRP Limit (dBm)
(MHZz) at 3m (dBuV/m)
5150-5250 -27 68.3
-27(Note 2) 68.3
10(Note 2) 105.3
5725-5850
15.6(Note 2) 110.9
27(Note 2) 122.3

Note:

1000000+/30P

1. The following formula is used to convert the equipment isotropic radiated power (eirp) to

field strength: E = ; uV/m, where P is the eirp (Watts)

2. According to FCC 16-24,All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz
or more above or below theband edge increasing linearly to 10 dBm/MHz at 25 MHz above or
below the band edge, and from 25MHz above or below the band edge increasing linearly to a
level of 15.6 dBm/MHz at 5 MHz above orbelow the band edge, and from 5 MHz above or
below the band edge increasing linearly to a level of 27dBm/MHz at the band edge.

Report No.: BTL-FCCP-2-1806C057
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4.2.2 TEST PROCEDURE

a. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1GHz)

b. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(above 1GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of
the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e. The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1 GHz.

f. The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g. All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1 GHz)

h. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1 GHz)

i. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.2.3 DEVIATION FROM TEST STANDARD
No deviation

4.2.4 TEST SETUP
(A)Radiated Emission Test Set-Up Frequency 30 MHz-1000 MHz

e

Ground Plane

|Receiver 1 Amp.

Report No.: BTL-FCCP-2-1806C057 Page 20 of 352



3L

2N
e
WY

E i

(B) Radiated Emission Test Set-Up Frequency Above 1 GHz

0.8 m
) v oo

------- Amp.

Ground Plane
| Receiver

(C) Radiated emissions below 30 MHz

Metal Full Soldered Ground Plane

I Receiver

4.2.5 EUT OPERATING CONDITIONS

operating condition is specified in the follows during the testing.

4.2.6 EUT TEST CONDITIONS

Spectrum Analyzer -

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special

Temperature: 25°C  Relative Humidity: 60% Test Voltage: AC 120V/60Hz

RX Antenna

Report No.: BTL-FCCP-2-1806C057
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4.2.7 TEST RESULTS (9 kHz TO 30 MHz)
Please refer to the Appendix B

Remark:

(1) The amplitude of spurious emissions which are attenuated by more than 20 dB below
the permissible value has no need to be reported.

(2) Distance extrapolation factor = 40 log (specific distance / test distance) (dB).

(3) Limit line = specific limits (dBuV) + distance extrapolation factor.

4.2.8 TEST RESULTS (30 MHz TO 1000 MHz)
Please refer to the Appendix C.

4.2.9 TEST RESULTS (ABOVE 1000 MHz)
Please refer to the Appendix D.

Remark:

(1) No limit; This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.

Report No.: BTL-FCCP-2-1806C057 Page 22 of 352
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5. SPECTRUM BANDWIDTH

5.1 APPLIED PROCEDURES / LIMIT

FCC Part15, Subpart E

- Frequency Range
Test Item Limit (MH2) Result
26 dB Bandwidth 5150-5250 PASS
Bandwidth Minimum 500kHz 6 dB
) 5725-5850 PASS
Bandwidth

5.1.1 TEST PROCEDURE

the block diagram below
b.

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

Spectrum Parameters

Setting

Attenuation

Auto

Span Frequency

> 26 dB Bandwidth

RBW

300 kHz(Bandwidth 20 MHz)

1 MHz(Bandwidth 40 MHz and 80 MHz)

VBW

1 MHz(Bandwidth 20 MHz)

3 MHz(Bandwidth 40 MHz and 80 MHz)

Span Frequency

6 dB Bandwidth

RBW 100 kHz
VBW 300 kHz
Detector Peak
Trace Max Hold
Sweep Time Auto

No deviation.

c. Measured the spectrum width with power higher than 26 dB below carrier

5.1.2 DEVIATION FROM STANDARD

Report No.: BTL-FCCP-2-1806C057
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5.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

5.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

5.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 60% Test Voltage: AC 120V/60Hz

5.1.6 TEST RESULTS
Please refer to the Appendix E.
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6. MAXIMUM OUTPUT POWER

6.1 APPLIED PROCEDURES /LIMIT

FCC Part15, Subpart E

Test Item Limit Frequ?'\r/lchyz;? ange Result
Fixed:1 Watt (30 dBm) 5150-5250 PASS
Maximum Output | Mobile and portable: 250 mwW
5150-5250 PASS
Power (24 dBm)
1 Watt (30 dBm) 5725-5850 PASS

Note: The maximum e.i.r.p at anyelevation angle above 30 degrees as measured from the
horizon must not exceed 125 mW(21 dBm)

6.1.1 TEST PROCEDURE

the block diagram below.

C.

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

b. Used spectrum analyzer band power measurement function.

Spectrum Parameter

Setting

Attenuation

Auto

Span Frequency

Encompass the entire emissions bandwidth (EBW) of the

signal

RBW =1 MHz.

VBW > 3 MHz.

Sweep points 2 2 x span / RBW

Detector RMS

Trace Trace a_tverage at least 100 traces in power
averaging(rms) mode.

Sweep Time auto

c. Test was performed in accordance with method of KDB 789033 D02.
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6.1.2 DEVIATION FROM STANDARD

No deviation.

6.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

6.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

6.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 60% Test Voltage: AC 120V/60Hz

6.1.6 TEST RESULTS
Please refer to the Appendix F.
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7. POWER SPECTRAL DENSITY TEST

7.1 APPLIED PROCEDURES / LIMIT

FCC Part15, Subpart E
Frequency
Test Item Limit Range Result
(MH2z)
Other then Mobile and portable:
17 dBm/MHz 5150-5250 PASS
Power Spectral _ _

Density Mobile and portable:11 dBm/MHz 5150-5250 PASS
30 dBm/500kHz 5725-5850 PASS

7.1.1 TEST PROCEDURE

the block diagram below.
b.

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

Spectrum Parameter

Setting

Attenuation

Auto

Span Frequency

Encompass the entire emissions bandwidth (EBW) of the

signal
RBW =1 MHz.
VBW = 3 MHz.
Detector RMS
Trace average 100 trace
Sweep Time Auto
Note:

1. For UNII-3, according to KDB publication 789033 D02 General UNII Test Procedures
New Rules v01r02, section II.F.5., it is acceptable to set RBW at 1 MHz and VBW at 3
MHz if the spectrum analyzer does not have 500 kHz RBW.

2. The value measured with RBW=1 MHz is to be added with 10log(500 kHz/1 MHz) which
is -3 dB. For example, if the measured value is +10dBm using RBW=1 MHz (that is +10
dBm/MHz), then the converted value will be +7dBm/500kHz.
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7.1.2 DEVIATION FROM STANDARD

No deviation.

7.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

7.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

7.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 60% Test Voltage: AC 120V/60Hz

7.1.6 TEST RESULTS
Please refer to the Appendix H.
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8. FREQUENCY STABILITY MEASUREMENT

8.1 APPLIED PROCEDURES / LIMIT

FCC Part15, Subpart E

Frequency Range

Test ltem Limit (MH2) Result
T 5150-5250 PASS

Frequency Stability Spec!ﬁed N thle
users manua 5725-5850 PASS

8.1.1 TEST PROCEDURE

the block diagram below.
b.

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

Spectrum Parameter

Setting

Attenuation

Auto

Span Frequency

Entire absence of modulation emissions bandwidth

RBW 10 kHz
VBW 10 kHz
Sweep Time Auto

nominal value.

No deviation.

d. User manual temperature is 0°C~40°C.

8.1.2 DEVIATION FROM STANDARD

c. The test extreme voltage is to change the primary supply voltage from 85 to 115 percent of the
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8.1.3 TEST SETUP

8.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

8.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

8.1.6 TEST RESULTS
Please refer to the Appendix I.
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9. MEASUREMENT INSTRUMENTS LIST

Conducted Emission Measurement

Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | EMI Test Receiver R&S ESCI 100382 Mar. 11, 2019
2 LISN EMCO 3816/2 52765 Mar. 11, 2019
3 50Q Terminator SHX TF2-3G-A 8122901 Mar. 11, 2019

TWO-LINE
4 V-NETWORK R&S ENV216 101447 Mar. 11, 2019
Measurement EZ-EMC
5 Software Farad Ver.NB-03A1-01 N/A N/A
6 Cable N/A RG223 12m Mar. 23, 2019
Radiated Emission Measurement - 9KHZ TO 30MHZ

Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 Loop Antenna EM EM-6876-1 230 Feb. 07, 2019
2 Cable N/A RG 213/U C-102 Jun. 01, 2019
3 | EMI Test Receiver R&S ESCI 100382 Mar. 11, 2019

Measurement EZ-EMC
4 Software Farad Ver.NB-03A1-01 N/A N/A
Radiated Emission Measurement - 30MHZ TO 1000MHZ

Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 Antenna Schwarbeck VULB9160 9160-3232 Mar. 11, 2019
2 Amplifier HP 8447D 2944A09673 Aug. 11, 2019
3 Receiver Agilent N9038A MY52130039 Aug. 11, 2019

. LMR-400(30MHz-1
4 Cable emci GHz)(8m+5m) N/A May 25, 2019
5 Controller CT SC100 N/A N/A
6 Controller MF MF-7802 MF780208416 N/A
Measurement EZ-EMC
/ Software Farad Ver.NB-03A1-01 N/A N/A
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Radiated Emission Measurement - Above 1GHz

Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until

1 | Double Ridged ETS 3115 75789 Mar. 11, 2019
Guide Antenna
o | Broad-Band Horn | g0 0oheck | BBHA 9170 9170319 | Jun. 30, 2019
Antenna
3 Amplifier Agilent 8449B 3008A02274 Mar. 11, 2019
Microwave EMC
4 Preamplifier With INSTRUMENT EMC2654045 980039 & HAO1 | Mar. 11, 2019
Adaptor
5 Receiver Agilent N9038A MY52130039 Aug. 11, 2019
6 Controller CT SC100 N/A N/A
7 Controller MF MF-7802 MF780208416 N/A
8 Cable mitron B10-01-01-12M 18072744 Jul. 30, 2019
Measurement EZ-EMC
9 Software Farad Ver.NB-03A1-01 N/A NIA
Spectrum Bandwidth Measurement

Item | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until

1 | Spectrum Analyzer R&S FSP40 100185 Aug. 11, 2019
Maximum Output Power Measurement

Item | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until

1 | Spectrum Analyzer R&S FSP40 100185 Aug. 11, 2019
Power Spectral Density Measurement

Item | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until

1 | Spectrum Analyzer R&S FSP40 100185 Aug. 11, 2019
Frequency Stability Measurement

Item| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S FSP40 100185 Aug. 11, 2019
2 Prec?ég?e?"e” Bell BTH-50C | 20170306001 Mar. 11, 2019

All calibration period of equipment list is one year.

Remark: “N/A” denotes no model name, serial no. or calibration specified.
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10. EUT TEST PHOTOS

Conducted Measurement Photos
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Radiated Measurement Photos

9 kHz to 30 MHz
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Radiated Measurement Photos

30 MHz to 1000 MHz
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Radiated Measurement Photos
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APPENDIX A - CONDUCTED EMISSION
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Test Mode: TX Mode \
Line
80 dBuV
M
[
S—
b T
[, e
. 4[\ 6
40 2 w8
Ll s K A hotgnn S
M | M
U { i wﬂ [ MUy W»W \
| v
0
015 050 00 500 000 30 00MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV dB dBuV dBuV dB Detector Comment
1 0. 1545 28.98 9.82 38. 80 6575 -26.95 Peak
2 0.2085 27.46 9. 82 37.28 63.26 —25.98 Peak
3 * 0.7304 37.01 9.88 46. 89 56.00 -9.11 Peak
4 0.7304 26.80 9.88 36. 68 46.00 -9.32 AVG
5 2.1030 23.84 10. 00 33.84 56.00 -22.16 Peak
6 19. 3154 29.79 11.13 40. 92 60.00 -19.08 Peak
7 24.9990 37.45 11.13 48. 58 60.00 -11.42 Peak
8 24.9990 27.10 11.13 38.23 50.00 -11.77 AVG

Note:The test result has included the cable loss.
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Test Mode: TX Mode \
Neutral
80 dBuv
o
M— = 6
= |
0| L 2 3 !
f : |
)

X
I ' i '
fl i - i o
| iR ‘ M
1]
015 050 00 200 000 30.00MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV dB dBuV dBuV dB Detector Comment
1 0.1860 30.02 9.91 39.93 64_21 -24.28 Peak
2 0.2535 28.08 9.92 38. 00 61. 64 -23. 64 Peak
3 0.7395 28.49 10. 06 38. 55 56.00 -17.45 Peak
4 2.5755 21.54 10. 22 31.76 56.00 -24.24 Peak
5 19. 7205 30. 63 11. 46 42. 09 60.00 -17.91 Peak
6 * 24_9854 38.49 11. 48 49. 97 60.00 -10.03 Peak
7 24.9854 27.81 11. 48 39.29 50.00 -10.71 AVG

Note:The test result has included the cable loss.
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APPENDIX B - RADIATED EMISSION (9 KHZ TO 30 MHZ)
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Test Mode: TX Mode
Ant 0°

160.0  dBu¥/m

150

140

130

120

1o

100

a0

80

70

60 1

50 x 3

an

30

20

10

0.0

0.009 [MHz) 0.150

Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit  Margin
MHz dBuvim dB dBuvim dBuVim dB Detector Comment

1 0.0185 3350 2023 5373 12226 -6853 AVG
2 0.0355 2760 19.76 4736 11660 -6924 AVG
3" 0.0550 29.30 19.43 4873 11280 6407 AVG
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Test Mode: TX Mode
Ant 0°

160.0 dBuV/m

150

140

120

120

1o

100

a0

a0

Fn

[HI]

ol

40

11}

20

n

0.0

0.150 0.5 [MHz] 5 20,000

Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit ~ Margin

MHz dBuVim dB dBuVim dBuvfm dB Detector ~ Comment
0.1986 33.60 17.15 50.75 101.65 -5090 AVG
0.5074 28.30 16.97 4527 7350 -2823 QP
* 21783 35.20 17.00 5220 69.54 1734 QF

W) k| =
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Test Mode: TX Mode
Ant 90°
160.0  dBu¥/m
150
140
130
120
110
100
an
80
70
GO
50 X o
an A
30
20
0
0.0
0.009 [MHz} 0.150
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuVim dB dBuVim dBuVim dB Detector Comment
1 0.0173 33.10 2040 5350 12284 B934 AVG
2" 0.0384 2740 19.71 4711 11592 6881 AVG
3 0.0708 2210 1911 4121 110860 6939 AVG
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Test Mode: TX Mode
Ant 90°
160.0 dBu¥/m
150
140
130
120
110
100
90
B0
Fn
[H1]
L]
40 X
30
20
0
0.0
0.150 05 [MHz] 5 30,000

Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit ~ Margin

MHz dBuvim dB dBuVim dBuVim dB Defector Comment
0.2304 36.40 17.09 5349 10036 4687 AVG
0.5378 2710 16.95 44 05 7299 -2894 QP
* 2.1898 26.50 17.00 43.50 69.54 -26.04 QP

L R =
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APPENDIX C - RADIATED EMISSION (30 MHZ TO 1000 MHZ)

Report No.: BTL-FCCP-2-1806C057 Page 45 of 352



3L

GA

=
R

=3 T

4

Test Mode: UNII-1/TX A Mode 5180 MHz
Vertical
80 dBuVim
I
[
2 5 6
* s 4 5
4
0
3000 12700 224 00 321 .00 418.00 21500 61200 F09.00 806.00 100000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 35.8200 46.17 -15. 16 31.01 40. 00 -8. 99 Peak
2 56. 1900 43.86 —-15. 28 28. 58 40. 00 -11.42 Peak
3 121. 1800 40.98 -14. 82 26. 16 43. 50 -17. 34 Peak
4 530. 5200 32.85 -7.28 25. 57 46. 00 -20.43 Peak
5 689. 6000 32.01 -4.00 28.01 46. 00 -17.99 Peak
6 953. 4400 29. 34 0.41 29.75 46. 00 -16. 25 Peak
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Test Mode: UNII-1/TX A Mode 5180 MHz |
Horizontal
80 dBuVim
I
]
5 £
4 *
1| 2 3 x
0
3000 127 .00 224 00 32100 41800 51500 61200 T09.00 80600 100000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 118. 2700 36. 46 -15.25 21.21 43.50 -22.29 Peak
2 149. 3100 33.18 -11.85 21.33 43.50 -22.17 Peak
3 304.5100 31.43 -10. 88 20.55 46. 00 -25.45 Peak
4 538. 2800 31.42 -6. 81 24.61 46. 00 -21.39 Peak
5 699. 3000 31.23 -3.54 27. 69 46. 00 -18. 31 Peak
6 * 806. 0000 30. 44 -1.93 28.51 46. 00 -17.49 Peak
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Test Mode: UNII-1/TX A Mode 5200 MHz |
Vertical
80 dBuUVim
I
L[
2 . 6
X 3 4
X
0
3000 127 00 224 00 32100 41800 21500 61200 70900 806,00 100000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 35.8200 46.44 -15. 16 31. 28 40.00 -8.72 Peak
2 56. 1900 43.82 -15.28 28. 54 40. 00 -11.46 Peak
3 122. 1500 39. 22 -14.70 24_.52 43. 50 -18.98 Peak
4 530. 5200 32. 62 -7.28 25. 34 46. 00 -20.66 Peak
5 706. 0900 31.20 -3. 66 27. 54 46. 00 -18.46 Peak
6 802. 1200 30. 66 -1.87 28.79 46. 00 -17.21 Peak
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Test Mode: UNII-1/TX A Mode 5200 MHz |
Horizontal
80 dBuVim
I
40 I
I
. 6
5
4 X
1,2 3
X
0
3000 127 .00 224 00 32100 41800 51500 61200 T09.00 80600 100000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 116. 3300 36. 33 —-15. 56 20.77 43.50 -22.73 Peak
2 145. 4299 33.83 -12.08 21.75 43.50 -21.75 Peak
3 298. 6900 31.65 -10. 89 20.76 46.00 -25.24 Peak
4 416. 0600 32.62 -9.27 23.35 46.00 -22.65 Peak
5 719.6700 31.41 -4_02 27.39 46.00 -18.61 Peak
6 * 950. 5300 29.99 0.48 30. 47 46.00 -15.53 Peak
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Test Mode: UNII-1/TX A Mode 5240 MHz |
Vertical
80 dBuUVim
I
[
2 5 6
X 1 X X
3 X
0
3000 12700 22400 32100 41800 51500 61200 70000 80600 100000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 34. 8500 46.07 -15.08 30.99 40.00 -9.01 Peak
2 57.1600 43.83 -15.46 28. 37 40. 00 -11. 63 Peak
3 120. 2100 37.41 —-14.95 22.46 43. 50 -21. 04 Peak
4 525.6700 32.91 -7.57 25. 34 46. 00 -20. 66 Peak
5 724.5200 32.39 -4.15 28. 24 46. 00 -17.76 Peak
6 952. 4700 28. 62 0.43 29. 05 46. 00 -16. 95 Peak
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Test Mode: UNII-1/TX A Mode 5240 MHz |
Horizontal
80 dBuVim
I
]
6
4 '
112 3 X x
x X
0
3000 127 .00 224 00 32100 41800 51500 61200 T09.00 80600 100000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 116. 3300 36. 19 —-15. 56 20. 63 43.50 -22.87 Peak
2 146. 4000 33.99 -12.02 21.97 43.50 -21.53 Peak
3 310. 3299 32.48 -10. 96 21.52 46. 00 -24.48 Peak
4 539. 2500 32. 15 -6.75 25. 40 46. 00 -20.60 Peak
5 694. 4500 30.78 -3.77 27.01 46. 00 -18.99 Peak
6 * 952.4700 29.79 0.43 30.22 46. 00 -15.78 Peak
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Test Mode: UNII-3/TX A Mode 5745 MHz |
Vertical
80 dBuUVim
I
10 I
1 I
2 6
5
x 2 4 <
X
0
3000 12700 22400 32100 41800 51500 61200 70000 80600 100000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 35.8200 46.95 -15. 16 31.79 40.00 -8.21 Peak
2 57.1600 43.71 -15.46 28. 25 40. 00 -11.75 Peak
3 120. 2100 41. 16 —-14.95 26. 21 43. 50 -17.29 Peak
4 547.0100 31.12 -6. 28 24.84 46. 00 -21.16 Peak
5 696. 3900 30.90 -3. 68 27. 22 46. 00 -18.78 Peak
6 917. 5500 30. 27 -0.79 29.48 46. 00 -16. 52 Peak
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Test Mode: UNII-3/TX A Mode 5745 MHz |
Horizontal
80 dBuVim
I
]
6
4 ¥
1| 2 3
0
3000 127 .00 224 00 32100 41800 51500 61200 T09.00 80600 100000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 117. 3000 36. 85 —-15. 40 21.45 43.50 -22.05 Peak
2 149. 3100 33. 03 -11.85 21.18 43.50 -22.32 Peak
3 300. 6300 30.88 -10. 82 20. 06 46. 00 -25.94 Peak
4 509. 1800 32.89 -8. 57 24.32 46. 00 -21.68 Peak
5 712.8800 30.69 -3.84 26. 85 46. 00 -19. 15 Peak
6 * 944.7100 29.73 0.28 30.01 46. 00 -15.99 Peak
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Test Mode: UNII-3/TX A Mode 5785 MHz |
Vertical
80 dBuUVim
I
L[
2 N - 6
b < 4 N
5w X
0
3000 12700 22400 32100 41800 51500 61200 70000 80600 100000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 35.8200 46.29 -15. 16 31.13 40.00 -8. 87 Peak
2 57.1600 44.42 -15.46 28. 96 40. 00 -11. 04 Peak
3 120. 2100 41.48 —-14.95 26. 53 43. 50 -16. 97 Peak
4 534.4000 33.03 -7.04 25.99 46. 00 -20.01 Peak
5 694. 4500 31.12 -3.77 27. 35 46. 00 -18.65 Peak
6 941. 8000 29.56 0.17 29.73 46. 00 -16. 27 Peak
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Test Mode: UNII-3/TX A Mode 5785 MHz |
Horizontal
80 dBuVim
I
]
5 6
4 o X
12 3 x
X
0
3000 127 .00 224 00 32100 41800 51500 61200 T09.00 80600 100000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 117. 3000 36. 26 —-15. 40 20. 86 43.50 -22.64 Peak
2 144. 4600 33. 90 -12. 14 21.76 43.50 -21.74 Peak
3 309. 3599 31.23 -10.95 20.28 46. 00 -25.72 Peak
4 541.1900 31.01 -6. 63 24. 38 46. 00 -21.62 Peak
5 699. 3000 30.11 -3.54 26. 57 46. 00 -19.43 Peak
6 * 792.4200 30.80 -2.28 28.52 46. 00 -17.48 Peak
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Test Mode: UNII-3/TX A Mode 5825 MHz |
Vertical
80 dBuUVim
I
L[
2 6
4 5
3
4
0
3000 127 00 224 00 32100 41800 21500 61200 70900 806,00 100000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 34.8500 46.47 -15.08 31. 39 40.00 -8.61 Peak
2 56. 1900 43.47 -15.28 28.19 40. 00 -11.81 Peak
3 120. 2100 37. 62 —-14.95 22.67 43. 50 -20. 83 Peak
4 300. 6300 30.52 -10. 82 19.70 46. 00 -26. 30 Peak
5 517.9099 32.81 -8.04 24. 77 46. 00 -21.23 Peak
6 704. 1500 31.66 -3.61 28. 05 46. 00 -17.95 Peak

Report No.: BTL-FCCP-2-1806C057
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Test Mode: UNII-3/TX A Mode 5825 MHz |
Horizontal
80 dBuVim
I
.
6
4
12 3
0
3000 127 .00 224 00 32100 41800 51500 61200 T09.00 80600 100000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 116. 3300 35.73 —-15. 56 20.17 43.50 -23.33 Peak
2 153. 1900 33.01 -11.53 21.48 43.50 -22.02 Peak
3 302.5700 31.95 -10. 85 21.10 46.00 -24.90 Peak
4 515.9699 32.41 -8. 16 24.25 46.00 -21.75 Peak
5 * 701. 2400 31.19 -3.54 27.65 46.00 -18.35 Peak
6 965. 0800 29. 86 0.13 29.99 54.00 -24.01 Peak

Report No.: BTL-FCCP-2-1806C057
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APPENDIX D - RADIATED EMISSION (ABOVE 1000 MHZ)
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5180 MHz
Vertical
130 dBuVim
4
#

2 1A
1 ﬁ/\/ \’\A
2L/ﬁ~\//j
513000 514000 515000 516000 5170.00 5180.00 519000 520000 521000 523000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 41. 63 9.31 50.94 74.00 -23.06 Peak
2 5150. 0000 34. 48 9. 31 43.79 54.00 -10.21 AVG
3 5174. 5000 86. 40 9. 37 95. 77 999.00 -903.23 AVG No Limit
4 * 5175. 1000 94. 05 9. 37 103. 42 68.30 35.12 Peak No Limit

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

5180 MHz

Test Mode: UNII-1/ TX A Mode
Vertical
80 dBuVim
]I:I":I:I:Hl |||||W L1 Trn l |
| BN N R - 1 1 |
1
I — Km = —_— — _— - —_
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 6906. 5960 44. 47 11. 02 55.49 68.30 -12.81 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX A Mode 5180 MHz
Horizontal
130 dBuVim
6
X
o
RS
. )
113
g /MM \J\\
24 /\/
/ i
p—
30
513000 514000 515000 516000 5170.00 5180.00 519000 520000 521000 523000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5148. 0500 47.78 14. 31 62. 09 74.00 -11.91 Peak
2 5148. 0500 39. 58 14. 31 53.89 54.00 -0.11 AVG
3 5150. 0000 47. 31 14. 32 61. 63 74.00 -12.37 Peak
4 5150. 0000 38. 65 14. 32 52.97 54.00 -1.03 AVG
5 5172. 8500 94. 10 14. 38 108. 48 999.00 -890.52 AVG No Limit
6 * 5177.9500 102.79 14.39 117.18 68.30 48.88 Peak No Limit

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5180 MHz
Horizontal
80 dBuVim
]l:I":I:I:[lI |||||W L1 Trn l |
| BN N R - 1 1 |
1
I — Km = —_— — _— - —_
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 6906. 7350 44.41 11. 02 55.43 68.30 -12.87 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX A Mode 5200 MHz
Vertical
130 dBuVim

e I
IKAAS RAIAAN

30
515000 516000 517000 518000 519000 520000 521000 522000 523000 525000
(MHz)

Readin Correct Measure .. .
No. Frea. Level # Factor ment Limit Margin

MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5201. 4000 85. 88 9.42 95. 30 999. 00 -903.70 AVG No Limit
2 * 5207. 0000 93. 90 9.43 103. 33 68. 30 35.03 Peak No Limit

Report No.: BTL-FCCP-2-1806C057 Page 63 of 352
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5200 MHz
Vertical
80 dBuVim
]I:I":I:I:”l |||||W L1 Trn l |
| BN N R - 1 1 |
1
I — Rm —_— — _— - —_
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 6933. 3320 44. 35 11. 08 55.43 68.30 -12.87 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX A Mode 5200 MHz
Horizontal
130 dBuVim
1
2
VY
A ~
80 fv W \/\
S
\/ ey \/\U/“\ /\\
30
515000 516000 5170.00 518000 5190.00 5200.00 521000 522000 523000 525000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5198. 1000 100. 68 9. 42 110. 10 68.30 41.80 Peak No Limit
2 5198. 8000 92. 79 9.42 102. 21 999.00 -896.79 AVG No Limit
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5200 MHz
Horizontal
80 dBuVim
]l:I":I:I:[lI |||||W L1 Trn l |
| BN N R - 1 1 |
o - — —— 1 —— — — ——— — = —
X
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 6933. 4090 40. 97 11. 08 52. 05 68.30 -16.25 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX A Mode 5240 MHz
Vertical
130 dBuVim
2
1
s N
. [ \
N
/ | l\
/\//_\J
b
30
519000 520000 521000 522000 523000 524000 525000 526000 527000 5290.00
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5239. 3000 83. 10 9. 50 92. 60 999.00 -906.40 AVG No Limit
2 % 5243.9000 91.77 9.51 101. 28 68.30 32.98 Peak No Limit

Report No.: BTL-FCCP-2-1806C057 Page 67 of 352
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5240 MHz
Vertical
80 dBuVim
]I:I":I:I:”l |||||W L1 Trn l |
| BN N R - 1 1 |
1
[ — Hm — —_ —_—— e - —_
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 6986. 5620 43. 90 11.19 55.09 68.30 -13.21 Peak

Report No.: BTL-FCCP-2-1806C057

Page 68 of 352



2N
e
WY

E i

3L

Orthogonal Axis: |X
Test Mode: UNII-1/ TX A Mode 5240 MHz
Horizontal
130 dBuVim

TAYAYA

P ]

30
519000 520000 521000 522000 523000 524000 525000 526000 527000 5290.00
(MHz)
No. Frea.  [escl™® Fortes’ et Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5236. 1000 88. 22 21.85 110. 07 999. 00 -888.93 AVG No Limit
2 * 5236. 3000 96. 90 21.856 118.75 68. 30 50. 45 Peak No Limit

Report No.: BTL-FCCP-2-1806C057 Page 69 of 352
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5240 MHz
Horizontal
80 dBuVim
]l:I":I:I:[lI |||||W L1 Trn l |
| BN N R - 1 1 |
1
I — == —_— — _— - —_
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 6986. 7250 41. 42 11.19 52.61 68.30 -15.69 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5180 MHz
Vertical
130 dBuVim
4
*
3

._ r =

L
[ N NN

Tl
30
513000 514000 515000 516000 5170.00 5180.00 519000 520000 521000 523000
(MHz)
No. Frea.  [escl™® Fortes’ et Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5150. 0000 46. 81 9. 31 56.12 74.00 -17.88 Peak
2 5150. 0000 38. 56 9. 31 47. 87 54. 00 -6.13 AVG
3 5172. 1000 85. 03 9. 36 94. 39 999. 00 -904.61 AVG No Limit
4 * 5175. 0000 94. 12 9. 37 103.49 68. 30 35.19 Peak No Limit
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Orthogonal Axis: |X

UNII-1/ TX N20 Mode 5180 MHz

Test Mode:
Vertical
80 dBuVim
]I:I":I:I:Hl |||||W L1 Trn l |
| BN N R - 1 1 |
1
o - — —— ><—— — — ——— — = —
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 6906. 7260 45. 25 11. 02 56. 27 68.30 -12.03 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX N20 Mode 5180 MHz
Horizontal
130 dBuVim
5
6
/—/><—\\

=

\

]
Y -
30
513000 514000 515000 516000 5170.00 5180.00 519000 520000 521000 523000
(MHz)
No. Frea.  [escl™® Fortes’ et Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5144. 1000 50. 45 9. 30 59.75 74.00 -14.25 Peak
2 5144. 1000 43.79 9. 30 53.09 54. 00 -0.91 AVG
3 5150. 0000 35. 86 9. 31 45. 17 74.00 -28.83 Peak
4 5150. 0000 27. 55 9. 31 36. 86 54. 00 -17. 14 AVG
5 % 5181.9000 91. 32 9. 38 100.70 68.30 32.40 Peak No Limit
6 5182. 5000 83. 87 9. 38 93. 25 999.00 -905.75 AVG No Limit

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX N20 Mode 5180 MHz

80 dBuVim

Horizontal

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 6906. 7420 44.61 11. 02 55.63 68.30 -12.67 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX N20 Mode 5200 MHz
Vertical
130 dBuVim
1
X
. | \
/f/"“ \l\\v
. //\“/J/ \\% A
SV ~_7
30
515000 516000 5170.00 518000 5190.00 5200.00 521000 522000 523000 525000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5205. 3000 94. 21 9.43 103. 64 68.30 35.34 Peak No Limit
2 5208. 1000 86. 06 9.44 95. 50 999. 00 -903.50 AVG No Limit

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

UNII-1/ TX N20 Mode 5200 MHz

Test Mode:
Vertical
80 dBuVim
]I:I":I:I:Hl |||||W L1 Trn l |
| BN N R - 1 1 |
1
I — Ko mm [mn o] — _— - —_
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 6933. 4520 43. 08 11. 08 54.16 68.30 -14.14 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX N20 Mode 5200 MHz
Horizontal
130 dBuVim
1
2

N
i )

30
515000 516000 517000 518000

519000 520000 521000 522000 523000 525000
(MHz)

Reading Correct Measure Limit Margin

No. Freq. Level Factor ment

MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 % 5196.4000 99.73 9.41 109. 14 68.30 40.84 Peak No Limit
2 5197. 1000 91. 10 9.41 100. 51 999.00 -898.49 AVG No Limit
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX N20 Mode 5200 MHz

80 dBuVim

Horizontal

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 6933. 4900 44. 56 11. 08 55.64 68.30 -12.66 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX N20 Mode 5240 MHz
Vertical
130 dBuVim

f\/ﬂ\\

BV S

30
519000 520000 521000 522000 523000 524000 525000 526000 527000 5290.00
(MHz)
No. Frea.  [escl™® Fortes’ et Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 % 5247.1000 94.57 9.52 104. 09 68.30 35.79 Peak No Limit
2 5247.9000 87. 15 9.52 96. 67 999.00 -902.33 AVG No Limit

Report No.: BTL-FCCP-2-1806C057 Page 79 of 352
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Orthogonal Axis: |X

UNII-1/ TX N20 Mode 5240 MHz

Test Mode:
Vertical
80 dBuVim
]I:I":I:I:Hl |||||W L1 Trn l |
| BN N R - 1 1 |
1
o - — — ><—— - — — ——— — - —
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 6986. 7020 42. 52 11.19 53.71 68.30 -14.59 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX N20 Mode 5240 MHz
Horizontal
130 dBuVim

N X

AN

80 // \M
o
W
30
519000 520000 521000 522000 523000 524000 525000 526000 527000 5290.00
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5247. 1000 96. 19 21.87 118. 06 68.30 49.76 Peak No Limit
2 5248. 0000 88. 15 21.87 110. 02 999.00 -888.98 AVG No Limit
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Orthogonal Axis: |X

UNII-1/ TX N20 Mode 5240 MHz

Test Mode:
Horizontal
80 dBuVim
]l:I":I:I:[lI |||||W L1 Trn l |
| BN N R - 1 1 |
1
I — b S —_— — _— - —_
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 6986. 7320 44. 17 11.19 55. 36 68.30 -12.94 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Vertical
130 dBuVim
3
#
4

:/

N

i

\WV\/W

509000 511000 513000 515000 5170.00 5190.00 521000 523000 525000 5290.00
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5150. 0000 43. 26 9. 31 52.57 74.00 -21.43 Peak
2 5150. 0000 35. 99 9. 31 45. 30 54. 00 -8.70 AVG
3 * 5191. 8000 88. 87 9.40 98. 27 68. 30 29.97 Peak No Limit
4 5192. 0000 81. 10 9.40 90. 50 999. 00 -908.50 AVG No Limit

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX N40 Mode 5190MHz

80 dBuVim

Vertical

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 6920. 0780 44. 66 11. 05 55.71 68.30 -12.59 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Horizontal
130 dBuVim
6
o
fiash
. AViRY:
VY
4' I
<~ 1) \
2 /”/ \\\
m —
509000 511000 513000 515000 5170.00 5190.00 521000 523000 525000 5290.00
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5138. 6000 54.78 9.29 64. 07 74.00 -9.93 Peak
2 5138. 6000 44. 18 9.29 53. 47 54. 00 -0.53 AVG
3 5150. 0000 52. 38 9. 31 61. 69 74.00 -12.31 Peak
4 5150. 0000 39.91 9. 31 49.22 54. 00 -4.78 AVG
5 5193. 0000 82. 85 9.41 92. 26 999.00 -906.74 AVG No Limit
6 * 5193. 6500 91. 85 9.41 101. 26 68. 30 32.96 Peak No Limit

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

UNII-1/ TX N40 Mode 5190MHz

Test Mode:
Horizontal
80 dBuVim
]l:I":I:I:[lI |||||W L1 Trn l |
| BN N R - 1 1 |
1
e
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 6920. 1180 45. 54 11. 05 56. 59 68.30 -11.71 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX N40 Mode 5230MHz
Vertical
130 dBuVim
1
X
2
™
" Y

30
513000 515000 5170.00 519000 521000 523000 525000 527000 529000 533000
(MHz)
No. Frea.  [escl™® Fortes’ et Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5227.2000 92.63 9.48 102.11 68.30 33.81 Peak No Limit
2 5227. 2000 84. 85 9.48 94. 33 999. 00 -904.67 AVG No Limit

Report No.: BTL-FCCP-2-1806C057 Page 87 of 352
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Orthogonal Axis: |X

UNII-1/ TX N40 Mode 5230MHz

Test Mode:
Vertical
80 dBuVim
]I:I":I:I:Hl |||||W L1 Trn l |
| B - | 1 1
1
I — == —_— — _— - —_
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 6973. 4460 41. 56 11.16 52.72 68.30 -15.58 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX N40 Mode 5230MHz
Horizontal
130 dBuVim

J
N
S

/ \ﬂ\\

30
513000 515000 517000

519000 521000 523000 525000 527000 529000 533000
(MHz)

Reading Correct Measure Limit Margin

No. Freq. Level Factor ment

MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5231.8000 96.13 9.49 105. 62 68.30 37.32 Peak No Limit
2 5231.8000 87.73 9.49 97. 22 999.00 -901.78 AVG No Limit
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Orthogonal Axis: |X

UNII-1/ TX N40 Mode 5230MHz

Test Mode:
Horizontal
80 dBuVim
]l:I":I:I:[lI |||||W L1 Trn l |
| BN N R - 1 1 |
1
I — g = —_— — _— - —_
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 6973. 3200 42. 34 11.16 53.50 68.30 -14.80 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: [X
Test Mode: UNII-3/TX A Mode 5745 MHz
Vertical
130 dBuV/m
..--"'""—---_ 3
T X
. | \
P
1 /\/ﬁ\ M
fﬁ\ . ] b\ o /\/\
30
569500 570500 51500 572500 573500 574500 575500 576500 577500 579500
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 56. 97 10. 67 67. 64 109.40 -41.76 Peak
2 5725. 0000 61. 10 10.70 71.80 122.20 -50.40 Peak
3 * 5747.5000 91. 82 10.77 102. 59 122.20 -19.61 Peak No Limit

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis:

X

Test Mode:

UNII-3/TX A Mode 5745 MHz

80 dBuVim

Vertical

P e

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 7660. 1140 37.77 12. 36 50.13 74.00 -23.87 Peak
2 % 7660. 1160 32.78 12. 36 45. 14 54.00 -8.86 AVG

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

Test Mode: UNII-3/TX A Mode 5745 MHz

Horizontal

130 dBuVim

VA

A ~
" "
NaAYAY VANA A
30
569500 570500 5711500 572500 573500 574500 575500 5765.00 57500 579500
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 45. 90 22.48 68. 38 109.40 -41.02 Peak
2 5725. 0000 63. 39 22.49 85. 88 122.20 -36.32 Peak
3 * 5743. 6000 93. 04 22.51 115.55 122. 20 -6.65 Peak No Limit

Report

No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-3/TX A Mode 5745 MHz
Horizontal
80 dBuVim

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 7660. 1180 31. 03 12. 36 43. 39 54.00 -10.61 AVG
2 7660. 1380 36.52 12. 36 48. 88 74.00 -25.12 Peak

Report No.: BTL-FCCP-2-1806C057 Page 94 of 352
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Orthogonal Axis: |X

Test Mode: UNII-3/TX A Mode 5785 MHz
Vertical
130 dBuVim
1
X
AVAVAVA
" \

FEN PN
f U K ) \
30
573500 574500 55500 576500 57500 578500 579500 5805.00 581500 583500
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5787. 0000 91. 31 10. 88 102. 19 122.20 -20.01 Peak No Limit

Report No.: BTL-FCCP-2-1806C057 Page 95 of 352



2N
e
WY

E i

3L

Orthogonal Axis: |X
Test Mode: UNII-3/TX A Mode 5785 MHz
Vertical
80 dBuVim

><-9<:\J

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 7713. 3980 33.52 12. 34 45. 86 54.00 -8.14 AVG
2 7713.4720 38.41 12. 34 50.75 74.00 -23.25 Peak

Report No.: BTL-FCCP-2-1806C057 Page 96 of 352
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Orthogonal Axis: |X
Test Mode: UNII-3/TX A Mode 5785 MHz
Horizontal
130 dBuVim
1
X

AR

vl

m L
v Y
30
573500 574500 55500 576500 57500 578500 579500 5805.00 581500 583500
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5783. 2000 94. 23 22. 56 116.79 122.20 -5.41 Peak No Limit

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-3/TX A Mode 5785 MHz
Horizontal
80 dBuVim

.
X
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 7713. 4440 37. 04 12. 34 49. 38 74.00 -24.62 Peak
2 % 7713.4500 31.49 12. 34 43.83 54.00 -10.17 AVG

Report No.: BTL-FCCP-2-1806C057 Page 98 of 352
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Orthogonal Axis: |X
Test Mode: UNII-3/TX A Mode 5825 MHz
Vertical
130 dBuVim
\\
1 -_:---""‘"--...________-

30

57500 578500 579500 580500 581500 582500 583500 584500 585500 587500
(MHz)
No. Frea.  [escl™® Fortes’ et Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5826.8000 92.71 11. 00 103.71 122.20 -18.49 Peak No Limit
2 5850. 0000 61. 65 11. 06 72.71 122. 20 -49.49 Peak
3 5860. 0000 55. 39 11.09 66. 48 109.40 -42.92 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

UNII-3/TX A Mode 5825 MHz

Test Mode:
Vertical
80 dBuVim
]I:I":I:I:Hl |||||W L1 Trn l |
| BN N R - 1 1 |
bt wie —— 3= — —_— — -
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 7766. 7340 37.61 12. 31 49. 92 68.30 -18.38 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-3/TX A Mode 5825 MHz
Horizontal
130 dBuVim
1 N
>< \
h—___H
w vl N\ A
A R Va¥
/\/ V\ >
#
iy e
30
57500 578500 579500 580500 581500 582500 583500 584500 585500 587500
(MHz)
Reading Correct Measure .. .
No Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5823. 6000 93. 55 22. 60 116. 15 122.20 -6.05 Peak No Limit
2 5850. 0000 48. 10 22.63 70.73 122. 20 -51.47 Peak
3 5860. 0000 41. 68 22. 64 64. 32 109.40 -45.08 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

Test Mode: UNII-3/TX A Mode 5825 MHz
Horizontal
80 dBuVim
]l:I":I:I:[lI |||||W L1 Trn l |
| BN N R - 1 1 |
o - — — * — — — ——— — - —
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 7766. 8520 37.11 12. 31 49.42 68.30 -18.88 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis:

X

Test Mode: UNII-3/TX N20 Mode 5745 MHz
Vertical
130 dBuVim
/
/..-—---""""'- T 3
X
T

"

/\\N//,\

J

30

569500 570500 5711500 572500 573500 574500 575500 5765.00 57500 579500
(MHz)
No. Frea.  [escl™® Fortes’ et Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 52. 53 10. 67 63. 20 109.40 -46.20 Peak
2 5725. 0000 64. b4 10.70 75. 24 122. 20 -46.96 Peak
3 % 5737.9000 91. 39 10.74 102.13 122.20 -20.07 Peak No Limit

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-3/TX N20 Mode 5745 MHz
Vertical
80 dBuVim

><"9<:~J

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 7660. 1040 32. 80 12. 36 45.16 54.00 -8.84 AVG
2 7660. 2440 37.97 12. 36 50. 33 74.00 -23.67 Peak

Report No.: BTL-FCCP-2-1806C057 Page 104 of 352
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Orthogonal Axis: |X

Test Mode: UNII-3/TX N20 Mode 5745 MHz

130 dBuVim

Horizontal

[*4]

\

/
30
569500 570500 5711500 572500 573500 574500 575500 5765.00 57500 579500
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5715. 0000 49. 35 22.48 71.83 109.40 -37.57 Peak
2 5725. 0000 53. 45 22.49 75.94 122. 20 -46. 26 Peak
3 * 5751. 5000 92.94 22.52 115. 46 122.20 -6.74 Peak No Limit

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-3/TX N20 Mode 5745 MHz
Horizontal
80 dBuVim

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 7659. 9780 36. 64 12. 36 49. 00 74.00 -25.00 Peak
2 % 7660. 1260 31. 07 12. 36 43.43 54.00 -10.57 AVG

Report No.: BTL-FCCP-2-1806C057 Page 106 of 352
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Orthogonal Axis:

X

Test Mode: UNII-3/TX N20 Mode 5785 MHz
Vertical
130 dBuVim
1
*
A
80

7

N

—

L\M/\

30

573500 574500 55500 576500 57500 578500 579500 5805.00 581500 583500
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5779. 9000 92. 89 10. 86 103.75 122.20 -18.45 Peak No Limit

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-3/TX N20 Mode 5785 MHz
Vertical
80 dBuVim

Xh—rb

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 7713. 4060 33. 69 12. 34 46. 03 54.00 -7.97 AVG
2 7713.5020 37.74 12. 34 50. 08 74.00 -23.92 Peak

Report No.: BTL-FCCP-2-1806C057 Page 108 of 352
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Orthogonal Axis:

X

Test Mode: UNII-3/TX N20 Mode 5785 MHz
Horizontal
130 dBuVim
1
#
80

j.‘._,//

M‘\\

30

573500 574500

55500 576500  STH00 578500

Reading Correct Measure Limit Margin

579500 580500 581500 583500
(MHz)

No. Freq. Level Factor ment
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5788.9000 92. 36 22.56 114.92 122.20 -7.28 Peak No Limit

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-3/TX N20 Mode 5785 MHz
Horizontal
80 dBuVim

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 7713. 4500 30. 66 12. 34 43. 00 54.00 -11.00 AVG
2 7713.6140 36.83 12. 34 49.17 74.00 -24.83 Peak

Report No.: BTL-FCCP-2-1806C057 Page 110 of 352
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Orthogonal Axis: |X

v

Test Mode: UNII-3/TX N20 Mode 5825 MHz
Vertical
130 dBuVim
\\
1 .-_:----“-"‘--.___
#
et
. R
=
/// \\
3
=

[\_/

30

57500 578500 579500 580500 581500 582500 583500 584500 585500 587500
(MHz)
No. Frea.  [escl™® Fortes’ et Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5828.5000 91.79 11. 00 102.79 122.20 -19.41 Peak No Limit
2 5850. 0000 61. 80 11. 06 72.86 122. 20 -49. 34 Peak
3 5860. 0000 53.19 11.09 64. 28 109.40 -45.12 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

UNII-3/TX N20 Mode 5825 MHz

Test Mode:
Vertical
80 dBuVim
]I:I":I:I:Hl |||||W L1 Trn l |
| BN N R - 1 1 |
I —— i - — J— — e - —_
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 7766. 8560 37. 87 12. 31 50.18 68.30 -18.12 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-3/TX N20 Mode 5825 MHz
Horizontal
130 dBuVim

-

/ 2
¥ \v’ )
S ;
X
30
57500 578500 579500 580500 581500 582500 583500 584500 585500 587500
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5832. 7000 92. 40 22.61 115. 01 122.20 -7.19 Peak No Limit
2 5850. 0000 59. 00 22.63 81.63 122.20 -40.57 Peak
3 5860. 0000 40.98 22.64 63. 62 109.40 -45.78 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

UNII-3/TX N20 Mode 5825 MHz

Test Mode:
Horizontal
80 dBuVim
]l:I":I:I:[lI |||||W L1 Trn l |
| BN N R - 1 1 |
I — -_- —_— — _— - —_
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 7766. 5420 36.77 12. 31 49. 08 68.30 -19.22 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis:

X

Test Mode:

UNII-3/TX N40 Mode 5755MHz

130 dBuVim

Vertical

g ﬂ
80 /| A {\ﬂ
/ | |
2
| 2/
Vi ~/ \ﬁ\\/ |
"\hw
M \-“Wm
30
565500 567500 569500 5711500 573500 575500 57500 579500 581500 585500
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 49. 16 10. 67 59.83 109.40 -49.57 Peak
2 5725. 0000 51. 95 10.70 62. 65 122.20 -59.55 Peak
3 * 5752. 2000 86. 33 10.78 97.11 122.20 -25.09 Peak No Limit

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-3/TX N40 Mode 5755MHz
Vertical
80 dBuVim

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 7673. 3760 33. 83 12. 36 46. 19 54.00 -7.81 AVG
2 7673.5160 38.72 12. 36 51. 08 74.00 -22.92 Peak

Report No.: BTL-FCCP-2-1806C057 Page 116 of 352
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Orthogonal Axis: |X

Test Mode: UNII-3/TX N40 Mode 5755MHz

130 dBuVim

Horizontal

i L

/]

]

WMM._W
30
565500 567500 569500 5711500 573500 575500 57500 579500 581500 585500
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 52. 63 22.48 75.11 109.40 -34.29 Peak
2 5725. 0000 52. 49 22.49 74.98 122. 20 -47.22 Peak
3 * 5757. 4000 86. 34 22.53 108. 87 122.20 -13.33 Peak No Limit

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis:

X

Test Mode:

UNII-3/TX N40 Mode 5755MHz

80 dBuVim

Horizontal

N

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 7673. 3440 37.81 12. 36 50. 17 74.00 -23.83 Peak
2 % 7673. 3900 32.61 12. 36 44. 97 54.00 -9.03 AVG

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

Test Mode: UNII-3/TX N40 Mode 5795MHz

Vertical

130 dBuVim

-

Yl J

.'r\\/
. JW \
\_.W"’“‘\ 2
/ X
)
[\/ \/j X
e
30
569500 571500 573500 575500 57500 579500 581500 583500 585500 589500
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5792. 4000 90. 41 10. 90 101. 31 122.20 -20.89 Peak No Limit
2 5850. 0000 52. 95 11. 06 64. 01 122.20 -58.19 Peak
3 5860. 0000 44. 00 11.09 55.09 109.40 -54.31 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-3/TX N40 Mode 5795MHz
Vertical
80 dBuVim

X—vrb

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 7726. 7000 32. 89 12. 33 4522 54.00 -8.78 AVG
2 7726. 7500 37.62 12. 33 49. 95 74.00 -24.05 Peak

Report No.: BTL-FCCP-2-1806C057 Page 120 of 352
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Orthogonal Axis: |X

Test Mode: UNII-3/TX N40 Mode 5795MHz

Horizontal

130 dBuVim

.

Yl N

/"'”‘\ ,J\\ ? 3
/ N
f/ M\\.'
30
569500 571500 573500 575500 57500 579500 581500 583500 585500 589500
(MHz)
Reading Correct Measure .. .
No Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5785. 2000 90. 47 22.56 113. 03 122.20 -9.17 Peak No Limit
2 5850. 0000 45. 08 22.63 67.71 122.20 -54.49 Peak
3 5860. 0000 45. 87 22.64 68. 51 109.40 -40.89 Peak

Report

No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-3/TX N40 Mode 5795MHz
Horizontal
80 dBuVim

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 7726. 6440 37. 38 12. 33 49.71 74.00 -24.29 Peak
2 % 7726. 7160 32.40 12. 33 44.73 54.00 -9.27 AVG

Report No.: BTL-FCCP-2-1806C057 Page 122 of 352
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX AC20 Mode 5180 MHz
Vertical
130 dBuVim
4
b4

/A/

=

;o

e

[

ANy

L)
30
513000 514000 515000 516000 5170.00 5180.00 519000 520000 521000 523000
(MHz)
No. Frea.  [escl™® Fortes’ et Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5150. 0000 46. 39 9. 31 55.70 74.00 -18.30 Peak
2 5150. 0000 38. 27 9. 31 47.58 54. 00 -6. 42 AVG
3 5173. 3000 85. 06 9. 36 94,42 999. 00 -904.58 AVG No Limit
4 * 5182. 5000 93. 81 9. 38 103. 19 68. 30 34. 89 Peak No Limit

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX AC20 Mode 5180 MHz

80 dBuVim

Vertical

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 6906. 5680 44. 79 11. 02 55.81 68.30 -12.49 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX AC20 Mode 5180 MHz

Horizontal

130 dBuVim

~ f‘w\

: il

N

I

f{__ww_w,»‘" mw
30
513000 514000 515000 516000 5170.00 5180.00 519000 520000 521000 523000
(MHz)
No. Frea.  [escl™® Fortes’ et Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 47. 87 14. 32 62. 19 74.00 -11.81 Peak
2 5150. 0000 38. 81 14. 32 53.13 54. 00 -0. 87 AVG
3 * 5185.0000 102. 18 14.41 116. 59 68.30 48.29 Peak No Limit
4 5185. 6500 94. 62 14.41 109. 03 999.00 -889.97 AVG No Limit

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX AC20 Mode 5180 MHz

80 dBuVim

Horizontal

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 6906. 8600 44.72 11. 02 55.74 68.30 -12.56 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX AC20 Mode 5200 MHz
Vertical
130 dBuVim
2
s

) \
N | P
30
515000 516000 5170.00 518000 5190.00 5200.00 521000 522000 523000 525000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5192. 3000 87. 18 9. 40 96. 58 999.00 -902.42 AVG No Limit
2 % 5194. 2000 95.78 9.41 105. 19 68.30 36.89 Peak No Limit

Report No.: BTL-FCCP-2-1806C057

Page 127 of 352



3L

2N
e
WY

E i

Orthogonal Axis: |X

UNII-1/ TX AC20 Mode 5200 MHz

Test Mode:
Vertical
80 dBuVim
]I:I":I:I:Hl |||||W L1 Trn l |
| BN N R - 1 1 |
1
— - — i (Ep— —— — —— — - —
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 6933. 5200 43. 37 11. 08 54.45 68.30 -13.85 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX AC20 Mode 5200 MHz
Horizontal
130 dBuVim
2
1
Y

~
~ T

30
515000 516000 517000 518000

519000 520000 521000 522000 523000 525000
(MHz)

Reading Correct Measure Limit Margin

No. Freq. Level Factor ment

MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5202. 7000 91. 22 9.43 100. 65 999. 00 -898.35 AVG No Limit
2 * 5203. 0000 99.61 9.43 109. 04 68. 30 40.74 Peak No Limit

Report No.: BTL-FCCP-2-1806C057 Page 129 of 352



3L

2N
e
WY

E i

Orthogonal Axis: |X

UNII-1/ TX AC20 Mode 5200 MHz

Test Mode:
Horizontal
80 dBuVim
]l:I":I:I:[lI |||||W L1 Trn l |
| BN N R - 1 1 |
1
[ — Hom — —_ —_—— e - —_
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 6933. 5440 43.92 11. 08 55. 00 68.30 -13.30 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX AC20 Mode 5240 MHz
Vertical
130 dBuVim
1
X
2
/—XMx\\ /\
o
80
! 1
30
519000 520000 521000 522000 523000 524000 525000 526000 527000 5290.00
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5232. 8000 92. 35 9. 49 101. 84 68.30 33.54 Peak No Limit
2 5234. 2000 84.41 9.49 93. 90 999.00 -905.10 AVG No Limit

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

UNII-1/ TX AC20 Mode 5240 MHz

Test Mode:
Vertical
80 dBuVim
]I:I":I:I:Hl |||||W L1 Trn l |
| BN N R - 1 1 |
1
I —— - — J— — e - —_
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 6986. 8280 43. 46 11.19 54. 656 68.30 -13.65 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX AC20 Mode 5240 MHz
Horizontal
130 dBuVim
2
X

P ~__]

30
519000 520000 521000 522000 523000 524000 525000 526000 527000 5290.00
(MHz)
No. Frea.  [escl™® Fortes’ et Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5244. 3000 88. 39 21. 86 110. 25 999. 00 -888.75 AVG No Limit
2 * 5245. 0000 96. 18 21. 86 118. 04 68. 30 49.74 Peak No Limit

Report No.: BTL-FCCP-2-1806C057 Page 133 of 352
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Orthogonal Axis: |X

UNII-1/ TX AC20 Mode 5240 MHz

Test Mode:
Horizontal
80 dBuVim
]l:I":I:I:[lI |||||W L1 Trn l |
| BN N R - 1 1 |
1
[ — Hm — —_ —_—— e - —_
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 6986. 8580 43. 84 11.19 55.03 68.30 -13.27 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX AC40 Mode 5190MHz

Vertical

130 dBuVim

v

v

509000 511000 513000 515000 5170.00 5190.00 521000 523000 525000 5290.00
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5150. 0000 42. 46 9.31 51.77 74.00 -22.23 Peak
2 5150. 0000 34. 44 9. 31 43.75 54.00 -10.25 AVG
3 5191. 6000 79. 55 9. 40 88. 95 999.00 -910.05 AVG No Limit
4 * 5192. 0000 87. 36 9.40 96. 76 68.30 28.46 Peak No Limit

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX AC40 Mode 5190MHz

80 dBuVim

Vertical

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 6920. 2120 44.58 11. 05 55.63 68.30 -12.67 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX AC40 Mode 5190MHz
Horizontal
130 dBuVim
4
3
adi

80
L |
] \
gf“\/J L\m
/J”
WWHMW e T POV
30
509000 511000 513000 515000 5170.00 5190.00 521000 523000 525000 5290.00
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 40. 00 21.72 61.72 74.00 -12.28 Peak
2 5150. 0000 31.55 21.72 53. 27 54.00 -0.73 AVG
3 5188. 8000 81.41 21.78 103. 19 999.00 -895.81 AVG No Limit
4 * 5191. 6000 88. 60 21.78 110. 38 68.30 42.08 Peak No Limit

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

UNII-1/ TX AC40 Mode 5190MHz

Test Mode:
Horizontal
80 dBuVim
]l:I":I:I:[lI |||||W L1 Trn l |
| BN N R - 1 1 |
1
e
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 6920. 0260 45. 52 11. 05 56. 57 68.30 -11.73 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX AC40 Mode 5230MHz
Vertical
130 dBuVim
1
2
P ian
o |

avi

N\

~

AN

e

VL\M\\

pd
30
513000 515000 5170.00 519000 521000 523000 525000 527000 529000 533000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5232. 4000 90. 55 9. 49 100. 04 68.30 31.74 Peak No Limit
2 5233. 0000 82.92 9.49 92. 41 999. 00 -906.59 AVG No Limit

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

UNII-1/ TX AC40 Mode 5230MHz

Test Mode:
Vertical
80 dBuVim
]I:I":I:I:Hl |||||W L1 Trn l |
| BN N R - 1 1 |
1
I — == —_— — _— - —_
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 6973. 4840 41. 44 11.16 52. 60 68.30 -15.70 Peak

Report No.: BTL-FCCP-2-1806C057
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3L

Orthogonal Axis: |X
Test Mode: UNII-1/ TX AC40 Mode 5230MHz

Horizontal

130 dBuVim

80
| ya N M
1 r/)’ LY |
! \
/"“x////‘— >
= N
30
510500 513000 515500 518000 5205.00 523000 525500 528000 530500 535500
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 45. 94 14. 32 60. 26 74.00 -13.74 Peak
2 5150. 0000 38. 24 14. 32 52. 56 54.00 -1.44 AVG
3 5233. 1250 93. 12 14. 54 107. 66 999.00 -891.34 AVG No Limit
4 * 5233. 6250 100. 63 14.55 115.18 68.30 46.88 Peak No Limit

Report No.: BTL-FCCP-2-1806C057 Page 141 of 352
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Orthogonal Axis: |X

UNII-1/ TX AC40 Mode 5230MHz

Test Mode:
Horizontal
80 dBuVim
]l:I":I:I:[lI |||||W L1 Trn l |
| BN N R - 1 1 |
1
o - — —— ><—— - — — ——— — = —
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 6973. 4220 42.41 11.16 53.57 68.30 -14.73 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX AC80 Mode 5210MHz
Vertical
130 dBuVim
6
X
5
w /\V /\vf\
l
1
1 3
#
LT
r/"s( |\
v/\ N
501000 505000 5090.00 513000 5170.00 521000 525000 529000 533000 541000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5145. 2000 49. 86 9.30 59. 16 74.00 -14.84 Peak
2 5145. 2000 39. 03 9.30 48. 33 54.00 -5.67 AVG
3 5150. 0000 47. 44 9.31 56. 75 74.00 -17.25 Peak
4 5150. 0000 37. 36 9. 31 46. 67 54.00 -7.33 AVG
5 5202. 0000 78. 89 9. 42 88. 31 999.00 -910.69 AVG No Limit
6 * 5203. 2000 87. 04 9.43 96. 47 68.30 28.17 Peak No Limit

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

UNII-1/ TX AC80 Mode 5210MHz

Test Mode:
Vertical
80 dBuVim
]I:I":I:I:Hl |||||W L1 Trn l |
| BN N R - 1 1 |
1
o - — — ><—— - — — ——— — - —
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 6946. 7400 42. 64 11.11 53.756 68.30 -14.55 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX AC80 Mode 5210MHz
Horizontal
130 dBuVim
3
VTV Y
80
l l
1 |
1
X
R T "’f-\'\\‘
30
501000 505000 5090.00 513000 5170.00 521000 525000 529000 533000 541000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 40.41 21.72 62.13 74.00 -11.87 Peak
2 5150. 0000 31. 47 21.72 53.19 54.00 -0.81 AVG
3 5212. 0000 75.79 21.81 97. 60 999.00 -901.40 AVG No Limit
4 * 5212. 4000 83.75 21.81 105. 56 68.30 37.26 Peak No Limit

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX AC80 Mode 5210MHz

80 dBuVim

Horizontal

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 6946. 6300 44.73 11.11 55.84 68.30 -12.46 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

Test Mode: UNII-3/TX AC20 Mode 5745 MHz

Vertical

130 dBuVim

80 2
1 .
30
569500 570500 5711500 572500 573500 574500 575500 5765.00 57500 579500
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5715. 0000 52. 30 10. 67 62. 97 109. 40 -46.43 Peak
2 5725. 0000 62. 99 10.70 73.69 122. 20 -48.51 Peak
3 * 5747. 4000 93. 44 10. 77 104. 21 122.20 -17.99 Peak No Limit

Report

No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-3/TX AC20 Mode 5745 MHz
Vertical
80 dBuVim

o=

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 7660. 0580 32. 88 12. 36 4524 54.00 -8.76 AVG
2 7660. 1800 37.69 12. 36 50. 05 74.00 -23.95 Peak

Report No.: BTL-FCCP-2-1806C057 Page 148 of 352
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Orthogonal Axis: |X

Test Mode: UNII-3/TX AC20 Mode 5745 MHz
Horizontal
130 dBuVim
3
X

[N A

.

e

30

569500 570500 5711500 572500 573500 574500 575500 5765.00 57500 579500
(MHz)
No. Frea.  [escl™® Fortes’ et Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 47. 87 22.48 70. 35 109.40 -39.05 Peak
2 5725. 0000 60. 98 22.49 83. 47 122.20 -38.73 Peak
3 * 5743.7000 93. 89 22.51 116. 40 122.20 -5.80 Peak No Limit

Report

No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-3/TX AC20 Mode 5745 MHz
Horizontal
80 dBuVim

Ny A

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 7660. 0220 37. 69 12. 36 50. 05 74.00 -23.95 Peak
2 % 7660. 0900 31.20 12. 36 43.56 54.00 -10.44 AVG

Report No.: BTL-FCCP-2-1806C057 Page 150 of 352
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Orthogonal Axis: |X

Test Mode: UNII-3/TX AC20 Mode 5785 MHz
Vertical
130 dBuVim
X

80 \

30

573500 574500 55500 576500 57500 578500 579500 5805.00 581500 583500

(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5779. 4000 94.61 10. 86 105. 47 122.20 -16.73 Peak No Limit

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-3/TX AC20 Mode 5785 MHz
Vertical
80 dBuVim

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 7713.4000 33.72 12. 34 46. 06 54.00 -7.94 AVG
2 7713.4400 38.11 12. 34 50. 45 74.00 -23.55 Peak

Report No.: BTL-FCCP-2-1806C057 Page 152 of 352
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Orthogonal Axis: |X
Test Mode: UNII-3/TX AC20 Mode 5785 MHz
Horizontal
130 dBuVim
x

[N A

e

~

30
573500 574500 55500 576500 57500 578500 579500 5805.00 581500 583500
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5779. 1000 94. 93 22.5b 117. 48 122.20 -4.72 Peak No Limit

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-3/TX AC20 Mode 5785 MHz
Horizontal
80 dBuVim

><N;<-:

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 7713. 3160 36. 87 12. 34 49.21 74.00 -24.79 Peak
2 % 7713.4260 31. 34 12. 34 43. 68 54.00 -10.32 AVG

Report No.: BTL-FCCP-2-1806C057 Page 154 of 352
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Orthogonal Axis: |X

Test Mode: UNII-3/TX AC20 Mode 5825 MHz
Vertical
130 dBuVim
\\
;< _-----‘---""-—-

80 2
/_/ \\ 2
= 3
/_'/ \ P
/ i
M
30
57500 578500 579500 580500 581500 582500 583500 584500 585500 587500
(MHz)
No. Proq.  fondie ommest Memewe pinii Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5823.2000 93.76 10. 99 104. 75 122.20 -17.45 Peak No Limit
2 5850. 0000 62. 73 11. 06 73.79 122. 20 -48.41 Peak
3 5860. 0000 54. 31 11.09 65. 40 109.40 -44.00 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

UNII-3/TX AC20 Mode 5825 MHz

Test Mode:
Vertical
80 dBuVim
]I:I":I:':Hl |||||W L1110 M |
1t 1 1 1
I —— - — J— —— e - —_—
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 7766. 7500 37. 84 12. 31 50.15 68. 30 -18. 15 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

Test Mode: UNII-3/TX AC20 Mode 5825 MHz
Horizontal
130 dBuVim
1 N
x \
h—___H
[ A ——
2
80
v/ \ 3
30
577500 578500 579500 5805.00 581500 582500 583500 584500 585500 587500
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5819. 6000 92. 78 22. 60 115. 38 122.20 -6.82 Peak No Limit
2 5850. 0000 57.76 22.63 80. 39 122.20 -41.81 Peak
3 5860. 0000 46. 62 22. 64 69. 26 109.40 -40.14 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X

UNII-3/TX AC20 Mode 5825 MHz

Test Mode:
Horizontal
80 dBuVim
]I:I":I:F[ll |||||W L1110 M |
L L L] 1 1 | |
I -4 = N — _— - —_
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 7766. 8380 37. 47 12. 31 49.78 68. 30 -18. 52 Peak

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis:

X

Test Mode:

UNII-3/TX AC40 Mode 5755MHz

130 dBuVim

Vertical

/N

V

~

o

M M
30
565500 567500 569500 571500 573500 575500 57500 579500 581500 585500
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 47. 42 10. 67 58. 09 109.40 -51.31 Peak
2 5725. 0000 56. 51 10.70 67.21 122. 20 -54.99 Peak
3 * 5744. 6000 87. 18 10.76 97.94 122.20 -24.26 Peak No Limit

Report No.: BTL-FCCP-2-1806C057
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Orthogonal Axis: |X
Test Mode: UNII-3/TX AC40 Mode 5755MHz
Vertical
80 dBuV/im

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 7673. 3860 34.73 12. 36 47. 09 54.00 -6. 91 AVG
2 7673.5240 38.94 12. 36 51. 30 74.00 -22.70 Peak

Report No.: BTL-FCCP-2-1806C057 Page 160 of 352
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Orthogonal Axis: |X
Test Mode: UNII-3/TX AC40 Mode 5755MHz
Horizontal
130 dBuVim

\U/\

\‘\/‘
oo P |
30
565500 567500 569500 571500 573500 575500 57500 579500 581500 585500
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 51. 18 22.48 73. 66 109.40 -35.74 Peak
2 5725. 0000 52. 55 22.49 75. 04 122.20 -47.16 Peak
3 * 5741. 2000 87.92 22.561 110.43 122.20 -11.77 Peak No Limit
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Orthogonal Axis:

X

Test Mode:

UNII-3/TX AC40 Mode 5755MHz

80 dBuVim

Horizontal

P

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 7673. 3780 37.76 12. 36 50.12 74. 00 -23. 88 Peak
2 % 7673.4140 32.70 12. 36 45. 06 54. 00 -8.94 AVG
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Orthogonal Axis: |X
Test Mode: UNII-3/TX AC40 Mode 5795MHz

Vertical

130 dBuVim

el ‘ N

80
e S 2
>
pd ™ 3
F/ \ﬁ\ x
M
30
569500 571500 573500 55500 57500 579500 581500 583500 585500 589500
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5797. 6000 90. 23 10.91 101. 14 122.20 -21.06 Peak No Limit
2 5850. 0000 53.53 11. 06 64. 59 122.20 -57.61 Peak
3 5860. 0000 47. 36 11.09 58. 45 109.40 -50.95 Peak
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Orthogonal Axis: |X
Test Mode: UNII-3/TX AC40 Mode 5795MHz
Vertical
80 dBuV/im

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 7726. 7360 34.53 12. 33 46. 86 54.00 -7.14 AVG
2 7726.7780 38.61 12. 33 50. 94 74.00 -23. 06 Peak
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Orthogonal Axis: |X

Test Mode: UNII-3/TX AC40 Mode 5795MHz

130 dBuVim

Horizontal

-

el Iy

\/
|

Ve

S/

A

TN

S 5

30

569500 571500 573500 55500 57500 579500 581500 583500 585500 589500
(MHz)
No. Frea.  [easci™® [ortect JeatMTC  Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5798. 8000 90. 23 22.57 112.80 122.20 -9.40 Peak No Limit
2 5850. 0000 45. 41 22.63 68. 04 122.20 -54.16 Peak
3 5860. 0000 44.81 22. 64 67.45 109.40 -41.95 Peak
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Orthogonal Axis: |X
Test Mode: UNII-3/TX AC40 Mode 5795MHz
Horizontal
80 dBuV/im

x-!t:d

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 7726. 7580 33. 43 12. 33 45.76 54.00 -8. 24 AVG
2 7726.8700 38. 07 12. 33 50. 40 74.00 -23.60 Peak
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Orthogonal Axis:

X

Test Mode: UNII-3/TX AC80 Mode 5775MHz
Vertical
130 dBuVim
Ji \
3
X
. / NaV. VLY.
/ VY \
I} 1 4 LY
X 2 %
ol
W V\ :
X
o o
30
557500 561500 565500 5695.00 573500 57500 581500 585500 589500 597500
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 56. 88 10. 67 67. 55 109.40 -41.85 Peak
2 5725. 0000 52.73 10.70 63. 43 122.20 -58.77 Peak
3 * 5752. 2000 82. 31 10.78 93. 09 122.20 -29.11 Peak No Limit
4 5850. 0000 55. 49 11. 06 66. bb 122.20 -55.65 Peak
5 5860. 0000 43. 05 11.09 54.14 109.40 -55.26 Peak
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Orthogonal Axis: |X
Test Mode: UNII-3/TX AC80 Mode 5775MHz
Vertical
80 dBuV/im

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 7699. 9640 38. 45 12. 34 50.79 74. 00 -23. 21 Peak
2 % 7700. 0760 34.03 12. 34 46. 37 54. 00 -7.63 AVG
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Orthogonal Axis:

X

Test Mode: UNII-3/TX AC80 Mode 5775MHz
Horizontal
130 dBuVim
¥ 1
/ s \
/ X \
/
/L ”
X 4
80 / 7 \
#
/ w/\’/ "’M\f\ﬂ \
R, M
M
30
557500 561500 565500 5695.00 573500 57500 581500 585500 589500 597500
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5715. 0000 60. 15 22.48 82.63 109.40 -26.77 Peak
2 5725. 0000 58. 20 22.49 80. 69 122.20 -41.51 Peak
3 * 5739. 4000 86. 08 22.51 108.59 122.20 -13.61 Peak No Limit
4 5850. 0000 55.73 22.63 78. 36 122.20 -43.84 Peak
5 5860. 0000 50. 68 22.64 73.32 109.40 -36.08 Peak
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Orthogonal Axis: |X
Test Mode: UNII-3/TX AC80 Mode 5775MHz
Horizontal
80 dBuV/im

30

20

100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 7700. 0500 37. 24 12. 34 49.58 74. 00 -24.42 Peak
2 % 7700. 0500 31.65 12. 34 43.99 54. 00 -10. 01 AVG
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Duty cycle = Ton / Trota

Ton: 2.040 msec

Totar 2.110 msec

Duty cycle: 96.68%

Duty Factor = 10 log(1/Duty cycle)

Duty Factor = 0.15

TX A Mode_DUTY CYCLE

@ REW 1 MHz Delta 2 [T1
*VEW 1 MH=z o
Ref 20 dBm *Att 30 4B SWT 2.5 ms 2 .
z0 Offpet 3 4B
1o N Il 11 1, N |
EE | '
ponac]

—

-BO

Center 5.18 GH:z

Date: 19.JUN.Z2018 11:59:231

250

ns/

Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle < 98 %, so, the output power and power density should be cacluated as Output

Report No.: BTL-FCCP-2-1806C057

Page 171 of 352



3L

e

2N
©e
PR

TX N20 Mode_DUTY CYCLE

Duty cycle = Ton / Trota

Ton: 4.960 msec

Trota: 5.060 msec

Duty cycle: 98.02%

Duty Factor = 10 log(1/Duty cycle)

Duty Factor = 0.00

@ REW 1 MHz Delta 2 [T1 ]
*VBW 1 MHz -0.26 dB

Ref 20 dBEm *Art 30 dB SWT 8 ms 5.056000 ms
20 Offpet 3 4B Marker| 1 [T1
1 7132 dBm
AT , | ) ga-ooohon oo JIEN
o AR A A AN AA S g VL] P A R
R RelTa T |
TS IRUPUT T LvL
L_10
-2
L0
DB
-4
- &
L
-80
Center 5.18 GHz 800 ps/

Date: 19.JUN.2Z018 12:07:46

Note: The duty cycle is = 98 % no need to cacluated as Duty Factor.
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TX N40 Mode_DUTY CYCLE

Duty cycle = Ton / Trota

Ton: 2.370 msec

Trotar: 2.480 msec

Duty cycle: 95.56%

Duty Factor = 10 log(1/Duty cycle)

Duty Factor = 0.20

@ REW 1 MHz Delta 2 [T1 ]
*VBW 1 MHz 0.08 dB

Ref 20 dBEm *Att 30 4B SWT 4 m= 2.476000 m.

20 Offpet 3 ¢iB Marker| 1 [T1

10 Eza oooh

é

-BO

Center 5.19 GH:z 400 ps/

Date: 19.JUN.Z2018 12:10:11

Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle < 98 %, so, the output power and power density should be cacluated as Output
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TX AC20 Mode_DUTY CYCLE

Duty cycle = Ton / Trota

Ton: 4.960 msec

Trota: 5.060 msec

Duty cycle: 98.02%

Duty Factor = 10 log(1/Duty cycle)
Duty Factor = 0.00

@ REW 1 MHz Delta 2 [T1 ]
*VBW 1 MHz 0.67 dB

Ref 20 dBEm *Art 30 dB SWT 8 ms 5.056000 ms

20 Offpet 3 ¢iB

L T Ty 3 (P TS LY W ET ¥ TR R

013 4B

-BO

Center 5.18 GHz 800 ps/

Date: 19.JUN.2018 12:05:23

Note: The duty cycle is = 98 % no need to cacluated as Duty Factor.
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TX AC40 Mode_DUTY CYCLE

Duty cycle = Ton / Trota

Ton: 2.370 msec

Totar: 2.490 msec

Duty cycle: 95.18%

Duty Factor = 10 log(1/Duty cycle)
Duty Factor = 0.21

@ REW 1 MHz Delta 2 [T1 ]
*VBW 1 MHz 1.20 dB

Ref 20 dBEm *Att 30 4B SWT 4 m= 2.492000 ms

20 Offpet 3 ¢iB Marker| 1 [T1

:
:
%
:
z

-BO

Center 5.19 GH:z 400 ps/

Date: 19.JUN.2018 12:11:30

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle < 98 %, so, the output power and power density should be cacluated as Output

Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor
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TX AC80 Mode_DUTY CYCLE

Duty cycle = Ton / Trota

Ton: 1.115 msec

Totar 1.205 msec

Duty cycle: 92.53%

Duty Factor = 10 log(1/Duty cycle)
Duty Factor = 0.34

@ REW 1 MHz Delta 2 [T1 ]
*VBW 1 MHz 0.14 dB

Ref 20 dBEm *Art 30 dB SWT 2.5 ms 1.205000 ms

20 Offpet 1 ¢iB Marker| 1 [T1

-BO

Center 5.21 GH:z 250 ps/

Date: 20.JUL.2018 1eé:18:24

Note: The EUT was programmed to be in countinously transmitting mode and the transmit
duty cycle < 98 %, so, the output power and power density should be cacluated as Output

Power = Measured power + Ducy factor
Power Spectral Density = Measured density + Duty factor
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APPENDIX E - BANDWIDTH

Report No.: BTL-FCCP-2-1806C057

Page 177 of 352



3L

2Ny
©e
PR

B e

Non-Beamforming

Test Mode: UNII-1/TX A Mode_CH36/CH40/CH48

Frequency 26 dB Bandwidth 99% Occupied Bandwidth
Channel
(MHz) (MHz) (MHz)
CH36 5180 20.60 16.70
CH40 5200 25.49 16.80
CH48 5240 23.85 16.80
TX CH36
® *RBW 300 kH= Delta 1 [T1 ]
*YVBW 1 MH=z [ 1 &4B
Fef 30 JdBm *Att 40 4B SWT 20 ms MHE=z
30 Offfet 3 4B
20 — e | EH
L e Dl 14.8539 dB p—
et . /MNMMW-\»\W— Temp 1 .
o rmq-} [T
e "W MW\MM soB

50

T0

Center 5.18 GHz

Date: 20.JUN.2018 15:

5 MH=z/

3%:12

Span 50 MHz
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TX CH40

*RBW 300 kH=z
*VBW 1 MH=z

Delta 1

25.48800000

[T1 ]
0.

o

Ref 30 dBm *Att 40 4B SWT 20 ms o
30 Offret 3 4iE OQBW 1éLs0000DDpoon
Marker [T1
20 alis asg
-
1 S TEETES PO
LBEE Y Temp 1| [T1 OB
o | Bemp 1) ( o
1o - =1t TR
SL121600p00 GHz
Temp 2| [T1 CEW
\\| EL13 dBm
\ﬂ.‘l skz 00 GHz
30
—40
=50
&0 .
F2
F1
TO
Center 5.2 GHz 5 MHzZ/ Span 50 MHz
Date: 20.JUN.2018 15:49:02
® “RBW 300 kHz Delta 1 [Tl ]
*VBW 1 MH=z 0.49
Ref 30 dBm *Att 40 4B SWT 20 ms 23.847000000
30 Offret 3 o4lB ORW 1éLs00000p0o0
Marker [T1
20 22 clBop
D1 17.277 dpm Sl 22T P00 GEY
=T MM ol i
= ! o | Temp 1| [T1 OB
1o - THIUTEW
231e00p00 GHz
) Teémp 2| [T1 CEW]
k ELT5 dBm
1 5 1 400p00 GHz
1
30
—40
=50
&0
Fz
Fl
TO
Center 5.24 GHz 5 MHzZ/ Span 50 MHz
Date: 20.JUN.2018 15:49:57

Nove

3DE

LVL

3DE
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Test Mode:

UNII-1/TX N20 Mode_CH36/CH40/CH48

®

Frequency 26 dB Bandwidth 99% Occupied Bandwidth
Channel
(MHz) (MHz) (MHz)
CH36 5180 21.20 17.80
CH40 5200 34.59 18.50
CH48 5240 22.90 17.80
TX CH36

*RBW 300 kHz Delta

*WBW 1 MH=z

AR vy

Fef 30 dBm *att 40 dB SWT 20 ms
30 Offset 3 4B
20
L X D1 15.5M42 dBmg
D |, Y I
o ./ \
1
=10 521 -4'1 TR
) PH’JW/
-5
et
L _q0
50
Fl
T0
Center 5.18 GHz & MHz/ Span 50 MHz
Date: 20.JUN.2018 16:18:07
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L UEE
W =
® *REW 300 kHz Delta 1 [T1 ]
*VBW 1 MH=z -0.67 d8
Fef 30 dBm *Att SWT 20 mz 34.589965000 MHz
30 Offketl 3 B OBW 18LH00000p00 MEz
Marker| 1] [T1
[ 1[17.4p6 ap T
DLl 17. 2 STTLSSATN FETPer SIS TE50P3S
/""J" M\ | Temp 1| [|[T1 CEW]
. 10 - T OB Lve
1! 90600p00 GEz
T1 OBW)
TL40 dBm
SLANSI00POD GHzZ
= L™ 504 ap -
- {
iy
3DB
40
50
B T2
£l
-70 |
Center 5.2 GHz 5 MHz/ Span 50 MHz
Date: 20.JUN.2018 16:19:086
® *REW 300 kHz Delta 1 [T1 ]
*VBW 1 MH=z -0.33 4B
Fef 30 dBm *Att SWT 20 mz 22.899400000 MHE=z
30 Offket 3 {B CBEW 17L.200000p00 MEz
arker| 1 [T1
.. os oz | M
D1 16.841 dF B et FERE
W ¥ y[':‘ Terp 1| [T1 OBH)
e o Tove
sl231100
Temp 2| [Tl OF
i 11
SlLz248800
L 10 Dz 9,15 3 -
Wﬂr‘w el
J{"’Nsnn
40
50
B F2
¥1
-70
Center 5.24 GHz 5 MHz/ Span 50 MHz
Date: 20.JUN.2018 16:20:086
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Test Mode: UNII-1/TX N40 Mode CH38/CH46
Frequency 26 dB Bandwidth 99% Occupied Bandwidth
Channel
(MH2z) (MH2z) (MH2z)
CH38 5190 40.90 36.20
CH46 5230 40.90 36.00
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TX CH38

® *RBW 1 MHz Delta 1 [T1 ]
*WBW 3 MH=z 0.06 JdB
Ref 30 dBm “Att 40 dB SWT 20 ms 40.900000000 MH=z
a0 Cfffket 3 4B OBW 36200000000 MH=Z

Marker| 1 [T1

b ISHE

D1l 16.475 dBEm-f
EfkﬂJ**JFHMH !wkmwuﬁwvuhig; Temp

- =) ET| wvn
Sl 171800
5 i Temp 2| [T1 OF
10
Sl208000
| .o ne k.50 a.
-2

2DB

=70

Caenter £.1% GHz 10 MEz/ Span 100 MH=

Date: 20.JUN.2018 16:56:44

TX CH46

® *RBW 1 MHz Delta 1 [T1 ]
*WBW 3 MH=z -0.31 4B
Fef 30 dBm *Att 40 dB SWT 20 ms 40.900000000 MH=z
30 Offket 3 4B OBW 36000000000 MHEZ
Marker| 1 [T1
20 i Gl 30 e
D1 16.256 dBm € a
% ;;""’w W W@: Temp 1 |

L0 TOTST oI Ly
5L212000000 GHz
Temp 2| [T1 OBW)

45 <dBm

5L 24800C

D2 = 04 cfEm

=10

0

Center 5.23 GHz 10 MEz/ Span 100 MH=z

Date: 20_.JUN.2018 16:58:58
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